PACKAGE LEAFLET: INFORMATION FOR THE USER

Diclac Relief 1% w/w Gel
diclofenac sodium
Read all of this leaflet carefully before you start using this medicine because it contains contains important information for you.
Always use this medicine exactly as described in this leaflet or as your doctor, pharmacist or

nurse has told you.

- Keep this leaflet. You may need to read it again.

- Ask your pharmacist if you need more information or advice.

- If you get any side effects, talk to your doctor or pharmacist or nurse. This includes

  any possible side effects not listed in this leaflet. See section 4.

- You must talk to a doctor if you do not feel better or if you feel worse after 7 days.
What is in  this leaflet: 

1.
What Diclac Relief Gel is and what it is used for

2.
What you need to know before you use Diclac Relief Gel
3.
How to use Diclac Relief Gel
4.
Possible side effects

5. How to store Diclac Relief Gel
6.
Contents of the pack and other information.
1. What Diclac Relief Gel is and what it is used for
Diclac belongs to a group of medicines called non-steroidal anti-inflammatory drugs (NSAIDs), which are used to treat pain and inflammation.
Diclac Relief Gel can be used topically in adults, the elderly and adolescents aged 14 years and over to relieve pain and reduce swelling in a number of painful conditions affecting the joints and muscles e.g. sprains, strains and bruises. It is also used to relieve the pain of muscular rheumatism.
2. What you need to know before you use Diclac Relief Gel
Do not use Diclac Relief Gel if:
-
you are allergic to the active substance or any of the other ingredients of this medicine (listed in section 6)
-
you are an asthmatic

-
you have ever had an allergic reaction after taking medicines to treat inflammation or pain (e.g. acetylsalicylic acid/aspirin, diclofenac or ibuprofen). Reactions may include asthma, runny nose, skin rash, face swelling. If you think you may be allergic, ask your doctor for advice.
-
you have broken or denuded skin
-
you are pregnant or breast feeding
-
you are a child or adolescent younger than 14 years of age.
If any of these apply to you do not use Diclac Relief Gel. 
Warnings and precautions
Talk to your  doctor or pharmacist before using Diclac Relief if:
· you suffer from asthma, hayfever (seasonal allergic rhinitis) or any other long standing problem of the  respiratory system such as nasal polyps or chronic obstructive airways disease

· you have a tendency to develop allergic skin rashes, skin itching or hives
· you have an inflammatory disease called systemic lupus erythematosus or any connective tissue disease

· you have a bleeding disorder, or any other blood problems, including the rare liver condition called porphyria

-     you have any liver or kidney problems

-     you have ever had gastro-intestinal problems such as stomach ulcer, bleeding or black stools

      or have experienced stomach discomfort or heartburn after taking anti-inflammatory

      medicines in the past

-     you have an inflammatory bowel disease such as ulcerative colitis (inflammatory) or Crohn’s

      (intestinal tract inflammation).
Take special care with Diclac Relief Gel

• Do NOT apply to skin with conditions such as cuts, open wounds, or on skin that has a rash or
  eczema.
• The gel can be used with a permeable (non-occlusive) bandage. Do not use an airtight occlusive dressing.

• Discontinue the treatment if a skin rash develops after applying the product.

• This gel is for use only on the skin. Do not use it in the mouth. Do not swallow it. Be careful not to get the
  gel in your eyes or the inside of your nose. If you get the gel in your eyes, rinse them well with clean water.
  See your doctor or pharmacist if any discomfort persists.

• Avoid applying on large areas of skin and over a prolonged period of time, unless under medical advice.
  Use of the gel over extensive areas of skin for a prolonged time or using more than the recommended dose
  may give some side effects. Symptoms include: gastrointestinal disturbances and bleeding, irritability, fluid
  retention, rash, liver inflammation, kidney problems, allergic reactions, difficulty in breathing and skin
  lesions.
• Your skin may be more sensitive to sunlight. Be careful when sunbathing or using sun lamps.
If any of these apply to you, tell your doctor before using Diclac Relief Gel.
Elderly

Elderly patients may be more sensitive to the effects of Diclac Relief Gel than other adults. Therefore, use the lowest dose that provides relief of symptoms. It is especially important for elderly patients to report undesirable effects promptly to their doctor.

Children and adolescents below 14 years:
Contraindicated.
Other medicines and Diclac 
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other

medicines including those obtained without a prescription. 
This is important because some medicines should not be taken together with diclofenac. No drug interactions during treatment with Diclac Relief Gel have been reported, but the following interactions occur with oral forms of diclofenac.

It is particularly important to tell your doctor if you are taking any of the following medicines:

lithium or selective serotonin-reuptake inhibitors (SSRI’s), medicines used to treat some types of depression)

digoxin (a medicine used for heart problems), diuretics (medicines used to increase the amount of urine),

ACE inhibitors or beta-blockers (classes of medicines used to treat high blood pressure or heart failure),

other anti-inflammatory medicines such as acetylsalicylic acid/aspirin or ibuprofen,  corticosteroids (medicines used to provide relief for inflamed areas of the body), anti-coagulants (medicines used to prevent blood-clotting), medicines used to treat diabetes, except insulin, methotrexate (a medicine used to treat some kinds of cancer or arthritis), ciclosporin (a medicine primarily used in patients who have received organ transplants), some medicines used against infection (aminoglycosides, quinolone antibacterials).

Pregnancy and breast-feeding and fertility
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a

baby, ask your doctor or pharmacist for advice before taking this medicine.
· During the first and second trimester of pregnancy, diclofenac should not be used unless clearly necessary. The dose should be kept as low and duration of treatment as short as possible.
· As with other NSAID’s it is advisable not to take diclofenac during the last three months of pregnancy as it could harm the unborn child or cause problems during delivery The use of diclofenac is contraindicated in the third trimester of pregnancy.
-     Do not use Diclac Relief Gel if you are breast-feeding, because small amounts can pass into breast milk
       and may harm your baby, although the systemic effect should be low. 
Ask your doctor or pharmacist for advice before taking any medicine.
Driving and using machines
Usually diclofenac does not affect your ability to drive and use machines.
However, it may cause side effects such as blurred vision, dizziness or drowsiness (see section 4). If any of these affect you, do not drive or use machines and contact your doctor immediately.

Diclac Relief gel contains ‘Verte de crème’.
This medicine contains fragrance with allergens. 

Allergens may cause allergic reactions.

3. How to use Diclac Relief Gel
Always use this medicine exactly as described in this leaflet or as your doctor, pharmacist or

nurse has told you. Check with your doctor, pharmacist or nurse if you are not sure.
-
It is important to use the lowest dose which adequately controls your inflammation/pain and for the shortest possible period of time. 
-
Never exceed the recommended dose.

-
Do not take by mouth. 

-
Be careful not to get the gel into your eyes. If this happens rinse your eyes with clean water and tell your doctor. 
-
Diclac Relief Gel must be applied to intact skin and not be rubbed into open wounds, cuts or any other area where the skin is abnormal.
-
After rubbing the gel into the skin, do not cover with bandages or sticking plaster.

- 
Until Diclac Relief Gel has dried on the skin, avoid contact with an open flame or a lit cigarette.

          Diclac Relief gel contains alcohol and is considered flammable.

Adults and children 14 years and over:
Diclac Relief Gel should be rubbed gently into the skin around the painful or swollen area. Depending on the size of the site to be treated,  2-4 g (a circular shaped mass approximately 2.0-2.5cm in diameter, the size of a cherry or a walnut) should be applied 3-4 times daily. After application the hands should be washed unless they are the site being treated. You may notice a slight cooling effect when you rub the gel into the skin.
Do not use Diclac Relief 1 % w.w gel for more than 7 days.

Children aged 14 years and over:  
If the product is required for more than 7 days for pain relief or if the symptoms worsen, the patient/parents of the adolescent is/are advised to consult a doctor.
Elderly

Older people tend to be more at risk of the side effects of NSAID’s, so it is particularly important that older people use the lowest possible dose of Diclac Relief Gel which is effective.
If you use more Diclac Relief Gel than you should
The low systemic absorption of topical diclofenac renders overdosage unlikely. If you use more Diclac Relief Gel than you should, wipe off the surplus gel with a tissue. 

If you or a child have accidentally ingested Diclac Relief Gel tell your doctor or pharmacist or go straight to the nearest hospital. If possible take your gel with you, so that the doctor can see what you have been taking.

If you forget to use Diclac Relief Gel
If you forget to use Diclac Relief Gel, apply it as soon as you remember, then go on as before. If it is nearly time for your next dose, you should simply apply the gel at the usual time. Do not apply more than the total daily dose in 24 hours. 
Do not apply a double dose to make up for a forgotten dose.
If you have any further questions on the use of this medicine, ask your doctor, pharmacist or nurse.
4.
Possible side effects
Like all medicines, this medicine  can cause side effects, although not everybody gets them. Generally Diclac Relief Gel is well tolerated, but there are a few side effects associated with this product.
Some rare or very rare side effects can be serious. Stop using Diclac Relief Gel and tell your doctor straightaway or go to the emergency department at your nearest hospital if any of the following happens:
· allergic reaction with swelling of the face, lips, mouth, tongue or throat often associated with rash and itching, which may cause difficulty to swallow, hypotension (low blood pressure), fainting, wheezing and feelings of tightness in the chest (signs of asthma) (may affect up to 1 in every 10,000 people).red or purple skin (possible signs of blood vessel inflammation), skin rash with blisters, blistering of the lips, eyes and mouth, skin inflammation with flaking or peeling. (may affect between 1 and 10 in every 10,000 people).
Common (may affect up to 1 in 10 people):

Dermatitis (including contact dermatitis), rash, erythema, eczema, pruritus (itchy skin).
Rare (may affect up to 1 in 1,000 people):

Dermatitis bullous
Very rare (may affect up to 1 in 10,000 people)

Rash pustular, hypersensitivity (including urticaria), angioedema.
asthma, photosensitivity reaction
Not known (frequency cannot be estimated from the available data):
Burning sensation at the application site, dry skin.

If the product is used for a long time or applied to a relatively large area of skin, the possibility that diclofenac sodium may be absorbed cannot be ruled out. If absorbed the following effects could occur, but they would be very rare:
· stomach discomfort 
· nausea 
· vomiting 
· diarrhoea.
If you experience any of these, tell your doctor straightaway.
If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet,  please tell your doctor or pharmacist.
If you use Diclac Relief Gel for more than 7 days, you should make sure to visit your doctor for

check ups to ensure that you are not suffering from unnoticed undesirable effects.

Reporting of side effects:

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible

side effects not listed in this leaflet. You can also report side effects directly via HPRA Pharmacovigilance,.Website: www.hpra.ie 
By reporting side effects you can help provide more information on the safety of this medicine.
5.
How to store Diclac Relief Gel
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the tube and carton after EXP. The expiry date refers to the last day of that month.

Do not store above 25°C.
Keep the tube tightly closed.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw away medicines you no longer use. These measures will help to protect the environment.
6.
Contents of the pack and other information
What Diclac Relief Gel contains

· The active substance is diclofenac sodium.
Each g of gel contains 10mg diclofenac sodium. 
The other ingredients are alpha-tocopherol (copherol F1300), carbomer (carbopol 980NF), decyl oleate, 2-octyldodecanol, lecithin (phospholipon 80), ammonia solution 10%, disodium edetate, perfume oil “verte de crème”, isopropyl alcohol and purified water.
What Diclac Relief Gel looks like and contents of the pack

Diclac Relief Gel is a slightly yellow emulsion, cutaneous gel with an alcoholic smell. It is available in 30 g, 50 g and 100 g tubes.

Marketing Authorisation Holder and Manufacturer:
Marketing Authorisation Holder: Rowex Ltd., Bantry, Co Cork, Ireland
Manufacturers: Salutas Pharma GmbH, Otto-von-Guericke Allee 1, 39179 Barleben, Germany



       Salutas Pharma GmbH, Lange Göhren 3, 39171 Osterweddingen, Germany


       Rowa Pharmaceuticals Ltd., Bantry, Co Cork, Ireland
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